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......................................................... 

(MUHAMMAD SAFUAN MUSA) 
Testing Executive 

  
 
  
   
 

......................................................... 
(AZMI MUSA) 

HEAD 
Fire Protection Section 

Testing Services Department 
 

Applicant : GREENLAM ASIA PACIFIC PTE. LTD. 
D-2-10, Capital 4, Oasis Square,  
No. 2, Jalan PJU 1A/7A, Ara Damansara,  
47301 Petaling Jaya, 
Selangor Darul Ehsan. 
(Attn: Ms. Lavinia Yong) 
 

Manufacturer : GREENLAM INDUSTRIES LTD. 
VILL. Paterh Bhonku, P.O. Panjhera, Teh. Nalagarh. Distt. Solan, 
Himachal Pradesh, 174101 India. 
 

Product : COMPACT LAMINATES 
 

Reference 
Standard/ 
Method of Test 

: BS 476: Part 6: 1989+A1:2009 
Fire Test on Building Materials and Structures 
Part 6: Method of Test for Fire Propagation for Products. 

Description of 
Test Specimen 

: 6 pieces of Compact Laminates. 
Size of Specimen : 225mm × 225mm × 12.0mm (measured thickness) 
Brand : Greenlam 
Model : Suede 
Nominal Thickness : 12.0 mm 
Measured Density : 1401 kg/m3 

   

  The specimens were tested with the face side exposed to the specified heating 
condition of the fire test. 

  The test was requested through PP2 Form Ref. No. P5-013350 dated 16.04.2019.  

Date Received : 09.05.2019 

Job Number : J20191440290 

Test Result : Subindex i1 Subindex i2 Subindex i3 Fire Propagation Index (I) 

0.0 7.0 6.2 13.2 
   

Issued Date : 1 July 2019 
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Product : COMPACT LAMINATES 

Brand : Greenlam Nominal Thickness : 12.0 mm 

Model : Suede Measured Thickness : 12.0 mm 

Date of Test : 19.06.2019 Measured Density : 1401 kg/m3 

  Temperature Rise Above Ambient (oC) 

Time Calibration Specimen Specimen Specimen Specimen 

(Min.)   A B C Average 

0.5 18 12 12 12 12  

1.0 23 16 17 19 17  

1.5 27 20 23 24 22  

2.0 31 25 28 31 28  

2.5 36 30 32 33 32  

3.0 39 37 38 41 38  

4.0 72 69 70 75 71  

5.0 104 138 136 152 142  

6.0 127 180 185 205 190  

7.0 145 219 222 244 228  

8.0 164 253 256 280 263  

9.0 173 275 286 317 293  

10.0 186 308 319 342 323  

12.0 200 390 384 386 386  

14.0 211 419 411 413 414  

16.0 220 423 410 422 418  

18.0 229 423 408 412 414  

20.0 236 424 410 409 414  

 Subindex  1 0.0 0.0 0.1 0.0 

 Subindex  2 6.1 6.4 8.4 7.0 

 Subindex  3 6.4 6.0 6.1 6.2 

 Index of Performance 12.5 12.4 14.6 13.2 
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Date of Test : 19.06.2019 
 
No. of Specimen Tested : 3 nos. 
 
The Fire Propagation Index I is 13.2 for the Compact Laminates with measured density of 1401 kg/m3 and  
measured thickness 12.0 mm. 
 
 
The Subindex i1 is 0.0 

The Subindex i2 is 7.0 

The Subindex i3 is 6.2 

 
 
The test results relate only to the behavior of the test specimens of the product under the particular conditions of 
test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
REPORT NO.:  2019FE0373 

 
PAGE :  4 OF 4 

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS 
International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or 
forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. 
Bhd. Please refer the last page for Conditions Relating to the Use of Test Report. 

 

  
 

 

 

 

Product : COMPACT LAMINATES 

Brand : Greenlam Nominal Thickness : 12.0 mm 

Model : Suede Measured Thickness : 12.0 mm 

Date of Test : 19.06.2019 Measured Density : 1401 kg/m3 
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